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Annex for BT Test Report No.: CTL2406047072-WF01
FCCID: 2AC9N-1686202

1. Bandwidth
1.1 Test Result

1.1.1 OBW

> Frequency Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.873 / Pass

GFSK SISO 2441 DH5 1 0.874 / Pass
2480 DH5 1 0.871 / Pass

2402 2DH5 1 1.136 / Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.135 / Pass
2480 2DH5 1 1.137 / Pass

2402 3DH5 1 1.074 / Pass

8DPSK SISO 2441 3DH5 1 1.074 / Pass
2480 3DH5 1 1.075 / Pass

1.1.2 20dB BW

TX Frequenc Packet 20dB Bandwidth (MHz) .

Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 0.949 / Pass
GFSK SISO 2441 DH5 1 0.949 / Pass
2480 DH5 1 0.948 / Pass
2402 2DH5 1 1.214 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.213 / Pass
2480 2DH5 1 1.216 / Pass
2402 3DH5 1 1.157 / Pass
8DPSK SISO 2441 3DH5 1 1.153 / Pass
2480 3DH5 1 1.153 / Pass

Page 2/ 51



Annex for BT Test Report No.: CTL2406047072-WF01

FCCID: 2AC9N-1686202

1.2 Test Graph

1.2.1 OBW
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Annex for BT

FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01
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Annex for BT

FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for BT

FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2AC9N-1686202

1.2.2 20dB BW

Test Report No.: CTL2406047072-WF01

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2406047072-WF01

FCCID: 2AC9N-1686202

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2406047072-WF01
FCCID: 2AC9N-1686202

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -4.15 <=30 Pass
GFSK SISO 2441 DH5 -6.12 <=30 Pass
2480 DH5 -6.47 <=30 Pass
2402 2DH5 -4.12 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -6.07 <=20.97 Pass
2480 2DH5 -6.41 <=20.97 Pass
2402 3DH5 -3.91 <=20.97 Pass
8DPSK SISO 2441 3DH5 -5.87 <=20.97 Pass
2480 3DH5 -6.19 <=20.97 Pass
Note1: Antenna Gain: Ant1: -0.68dBi;
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Annex for BT
FCCID: 2AC9N-1686202

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2406047072-WF01
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

Test Report No.: CTL2406047072-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9N-1686202

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2406047072-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.006 0.949 >=0.949 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.998 1.216 >=0.811 Pass
8DPSK SISO HOPP 3DH5 1.001 1.157 >=0.771 Pass
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FCCID: 2AC9N-1686202

3.2 Test Graph
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FCCID: 2AC9N-1686202

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCCID: 2AC9N-1686202

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2406047072-WF01

X

Frequency

Packet

Num of Hopping Frequencies

Mode Type (MHz) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
PI/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2AC9N-1686202

4.2 Test Graph
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Test Report No.: CTL2406047072-WF01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.414 31.600 320 132.480 | <=400| Pass
GFSK |SISO| HOPP DH3 1.670 31.600 167 278.890 | <=400| Pass
DH5 2.916 31.600 108 314.928 | <=400| Pass
2DH1 0.424 31.600 320 135.680 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.676 31.600 150 251.400 | <=400| Pass
2DH5 2.926 31.600 97 283.822 | <=400| Pass
3DH1 0.424 31.600 320 135.680 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.674 31.600 166 277.884 | <=400| Pass
3DH5 2.924 31.600 112 327.488 | <=400| Pass
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5.2 Test Graph
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Pi/ADQPSK_2DH1_HOPP_Ant1_NTNV
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2406047072-WF01

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1
GFSK SISO 2441 DH5 1 -6.61
2480 DH5 1 -6.95
2402 2DH5 1
Pi/4ADQPSK SISO 2441 2DH5 1 -6.74
2480 2DH5 1 -7.09
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 -6.37
2480 3DH5 1 -6.71
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -4.56 -24.56 Pass
2441 DH5 1 -4.56 -24.56 Pass
GFSK SISO 2480 DH5 1 -4.56 -24.56 Pass
-4.56 -24.56 Pass
HoPP DH5 ! -4.56 -24.56 Pass
2402 2DH5 1 -4.70 -24.70 Pass
2441 2DH5 1 -4.70 -24.70 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -4.70 -24.70 Pass
-4.70 -24.70 Pass
HoPP 2DH5 ! -4.70 -24.70 Pass
2402 3DH5 1 -4.34 -24.34 Pass
2441 3DH5 1 -4.34 -24.34 Pass
8DPSK SISO 2480 3DH5 1 -4.34 -24.34 Pass
-4.34 -24.34 Pass
HOPP 3DH5 ! -4.34 -24.34 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref

Test Report No.: CTL2406047072-WF01
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Test Report No.: CTL2406047072-WF01
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FCCID: 2AC9N-1686202
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6.2.2 CSE

Test Report No.: CTL2406047072-WF01
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